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Li-ion Battery

BT e BT L
Type of Sample...............................s. | Cylindrical
BEFTER oo | EIFETE

Details information of the battery and the cell built in the battery, as following:

FEL LM EELES R PR AR5 S L TR 28

Product Cell Battery
= b HA O LIt
Model
e 18650 18650
Nominal voltage
FERR TR 3.7V 3.7V
Rated capacity 2600mAh 2600mAh
WERE

Charge method
FRHITE

0.5C CC(constant current) charge
to 4.2V, then CV (constant
voltage 4.2V) charge till charge
current decline to 0.01C.
LLO.SCIHIL 7R L 4.2V, RE
4 2VIE 578 i 2 N TS T
0.01C.

0.5C CC(constant current) charge

to 4.2V, then CV (constant

voltage 4.2V) charge till charge

current decline to 0.01C.

PLO.SCHHI /R £4.2V, AR5
42VIEE SR E RN TET

0.01C.,

Max. Discharging
Current

NG R

1.2C

1.2C

Max. Charging
voltage

AL IERE

4.2V

4.2V

End of discharge
voltage
IR R

3.0v

3.0V

Dimension

JGF

®18.3*65.5(mm)

®20.5*66.2(mm)

Weight
Hi

46.49g

48.2¢g

Possible test case verdicts:
5 HaT B H B S5 e iR

Test case does not apply to the test
ODJECE. i

Test item does meet the requirement
MBI H R EARHERI ZER

Test item does not meet the
reqUIreMENt ......covveeeeeeieeiiiiiiieneeeeesd

AT H ARFEFRERER ..

F(ail)
Rk

Testing:
HINEE

Date of sample received...................

BRI .o

2017.10.20
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Date(s) of performance of test
DERBATH I

2017.10.20 ~ 2017.11.03

Version Report No. Revision Data Summary
FiR A R T BT Hdh W
Original Version
V1.0 LCS171010066AS / A

Test conclusion:

KL

The LITHIUM-ION RECHARGEABLE BATTERY submitted by NINGBO HIGHLITE INTERNATIONAL TRADE

CO., LTD are tested according to Section 38.3 of the Sixth Revised Edition of the Recommendations on
the Transport of Dangerous Goods, Manual of Test and Criteria(ST/SG/AC.10/11/Rev.6 Section 38.3).

TR ERR B ERA TSR NEE TR R A, KERSE CRTERMARYEMIEN SRR

FHY FEABITHRE3S.3 Wi
Test result: Pass

ATAS.

[ . CONCLUSION %518

Item Sample Number Standard Conclusion
i H FE g5 P ifE i
Altitude simulation PASS
I:l Z I
h jf’ET'M Section 38.3 of the o it
T e;;?\% lest Sixth Revised Edition of PﬁSS
f\m;b””ﬁ the Recommendations P,EA?S
ibration _ on the Transport of
=B B01-B10 Dangerous Goods, G
Shock Manual of Test and PASS
W Criteria EEi
External short circuit (ST/SGIAC.10/11/Rev.6 PASS
Hh K Section 38 3) aik
Aok %Liﬁﬂﬁ’]i%%ﬁ%*ﬂ H
Overcharge B11-B18 BRAEFL) AN ET IR PASS
Forced discharge C06-C25 PASS
568 1) 8 L EXi
Notes &7t

The conditions of the battery of sample No. BO1 to B14 are at first cycle, in fully charged state;

FE it g 5 BO1-BLARPIRAS A ER — >3 B 78 FEU 0B e 9156 4 78 A RS 1) Fa i

The conditions of the cells of sample No. CO1 to CO5 are at first cycle at 50% of the design rated capacity, in fully

charged state;

FE 545 COL1-COS IR A& o —

The conditions of the battery of sample No.B15 to B18 are full charged after fifty cycle;

ANAE R T LT ) e A T IR S LU A R T I 50%0 ) HLES

Version:V1.0

Page 4 of 17




REPORT NO.:LCS171010066AS

FE g 5 B15-B18H IR A JUAE T+ 58 8 78 HETBCE A I 45 R 5 5 4 7o HUR A 1A FELE ;

The conditions of the cells of sample No.CO06 to C15 are at first cycle, in fully discharged state;

FE 4 5 C06-CL5HPIRAS 2 — A3 78 M TBUE A 31 58 A TR REIR S O LA

The conditions of the cells of sample No.C16 to C25 are after fifty cycles ending in fully discharged state.

B bt 95 C16-C25 PR A AL 28 8 7e HU RSO A I 45 R ) 58 A BOBUIRAS ( LS

II. MAIN TEST EQUIPMENT 2324 1% &

NO.%i 5 Instrument Name {25 % #1
LCS-S-104 Battery charge tester Hijth 78 iU R
LCS-S-094 Battery low press tester & 2 LA K46
LCS-S-098 Rapid temperature rise tester = RiRIEH
LCS-S-089 Vibration tester #kz) &
LCS-S-090 Vertical shock Tester i &
LCS-S-096 Battery external short-circuit tester H 47 #3641
LCS-S-107 DC source F it K FLIE
LCS-S-091 Battery crush tester FbF; K iREHL
LCS-S-168 Scales K-F
LCS-S-223 Digital multimeter JiH#*
LCS-S-063 Temperature recorder i EFid 4%
LCS-S-099 Free fall tester k7% A58 HL
LCS-S-030 Temp.& Humi. Meteri& % & 11

[II. TEST METHOD AND DATAN R 75 v fi g #i2

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/N H B R ZE D 2B P AT IR IR TR TS IS TOFI T8 MAE FH & o5 /M S i fry A vt i ri it 20 . 50 T 7] LA
FESEAERIG TL R TEH 8 A I R R AR I A A AT, A2 5 7 v s r ) s 28

SR A TGIEIN . oHE . oA O AN TE S K T AR b B R AL AR RS 5 T B B AN N T
FAEBEAT X — 158 A FE S A90% . A3 5% HE e A ZESRANIE F T 56 4 T RIS 1) LV A R s 2

In order to quantify the mass loss, the following procedure is provided.
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mass loss= (M;—M,) /M;X100%
WhereM,is the mass before the test andM,is the mass after the test, when mass loss does not exceed the values
in Table below, it shall be considered as “no mass loss”.
Jot A R AR R R 2B
JREH#KL= (M;—M,) /M;X100%
KM R AT TR, M2l E i . P E SR AR TR FEBIE, BIRN “ToREiik” .

Mass M of cell or battery Mass lost limited
SRR NG A Jo A5 K SR AR
M<1g 0.5%
1lg<M<75¢g 0.2%
M>75¢g 0.1%

Test T1: Altitude simulation & EEHL
Test procedure RIFEFF:
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 + 5 °C). &5 HL AT LB ZHAE e 7 AN KT 11.6kPafilii J£20°C = 5°CII L N AF I D6/ o
Requirement ZXK:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Fedh CRIBD NG, TEHER o R LR TEE KR R A . A SRR J5 T % H L AN TR 56 i T %
HL IR 190 % , 6 SR ANE H T 58 278058 L i i R H RS

Dataitf:

No. Pre-testill i After testill i 5 Ma:;,ls Inoss Voltagenloss Verdict#
4z | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRER X TN CHIE#)

Jii i (g) HLE(V) JFi () HLE(V) (%) (%)

BO1 48.240 4.18 48.239 4.18 0.002 0.00 PASS/ &%
B02 48.236 4.18 48.236 4.17 0.000 0.24 PASS/ &%
BO3 48.088 4.17 48.088 4.16 0.000 0.24 PASS/ &%
B0O4 48.142 4.17 48.142 4.17 0.000 0.00 PASS/ &%
BO5 48.210 4.18 48.209 4.18 0.002 0.00 PASS/ &%
B0O6 48.073 4.17 48.073 4.16 0.000 0.24 PASS/ &%
BO7 48.228 4.17 48.228 4.17 0.000 0.00 PASS/ &%
B0O8 48.146 4.17 48.145 4.16 0.002 0.24 PASS/ &%
B09 48.207 4.18 48.206 4.18 0.002 0.00 PASS/ &%
B10 48.189 4.18 48.189 4.17 0.000 0.24 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TEHFR. B ERER DU TR KIS
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Test T.2: Thermal test iy #uilli&

Test procedure MRTEFF
Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.
PRI A B AR IR S T 72°C £ 2°C M A6/, ARG EIRIGIR S T-40°C £2°C F AR D6/ .
PR A i B 2 T (1 B KN (8] (] B 3043 b o 3X — I FRZNE 109K, HE B i i AE IR BRI FE20°C £5°C M 7)%24
NI o R ORAY F AT A, R R T AR i iR R [ B (] 2/ Ry 1278

Requirement ZE3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
FEdh CRIRD NMIGIRIR. TEHR Bt TR LR TEH KR AR A . A SRR f5 T % i S AN TR B6 i T %
LR 1790 % , I B SR ANIE F T 58 4 i 5E HaL ) R L T RS

Data%#z:
No. Pre-testilll i i After testil i 5 Mais |DOSS Voltageuloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) R R CINEXEN CHl )
iA(¢) HLE(V) Jii & (9) HLE (V) (%) (%)

BO1 48.239 4.18 48.221 4.14 0.037 0.96 PASS/& 1%
B02 48.236 4.17 48.217 4.13 0.039 0.96 PASS/& 1%
B03 48.088 4.16 48.069 4.13 0.040 0.72 PASS/& 1%
B0O4 48.142 4.17 48.121 4.13 0.044 0.96 PASS/& 1%
B0O5 48.209 4.18 48.192 4.14 0.035 0.96 PASS/& 1%
BO6 48.073 4.16 48.054 4.13 0.040 0.72 PASS/ &%
BO7 48.228 4.17 48.209 4.13 0.039 0.96 PASS/ &1
B0O8 48.145 4.16 48.123 4.13 0.046 0.72 PASS/& 1%
B09 48.206 4.18 48.188 4.14 0.037 0.96 PASS/& 1%
B10 48.189 4.17 48.170 4.13 0.039 0.96 PASS/& 1%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR TR o TCRERU TR KIS

Test T.3: Vibration #&3l
Test procedureflliRFEF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /8 Al B b 22 [ 3 22 35 AE R B &

(KEm k.
2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/4Rz) LLIESZ T, PR M 7THZIE N 42200Hz, SR/ FEIE|7HZ, — MEAFFZ:15
5P,
3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased until a

Version:V1.0 Page 7 of 17
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peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until the

frequency is increased to 200 Hz/ X #3500 : M7 i 22 FF AR LR FFLgn I8 RINI B2 B B3 918 k2%, AR H IR

TREFFE0.8 2K CaMmAE1.6 =KD FHIE NI B B i RN ig 2k BI8gn (JAELN50 #h2%) K RN id B LR RFAE

8gn EL ISR N 2200 %%

4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting position of

the cell HRB I — A5 ) U T8 BELRE A bl ik, AR BN N =S AR IR B 7 ) EAE3A12 Ik, 3E3 S/,
Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its

third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

FEdh CRTRD NIGIRIR. EHR Bt R LR TEHE KR AR A . A SR8 J5 T % i S AR TR 56 i T %

LR 1790 % , I B SR ANIE FH T 58 4 i 5E HaL I R s T RS

Data%i#z:
No. Pre-testill i i After testil i 5 Mais |DOSS Voltag(iloss Verdicts
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) R R CINEEEN CHlE#)
J5i & (g) HLE(V) Jii & (9) HLE (V) (%) (%)

BO1 48.221 4.14 48.221 4.13 0.000 0.24 PASS/& 1%
B02 48.217 4.13 48.216 4.13 0.002 0.00 PASS/& 1%
B03 48.069 4.13 48.069 4.12 0.000 0.24 PASS/& 1%
B0O4 48.121 4.13 48.121 4.13 0.000 0.00 PASS/& 1%
BO5 48.192 4.14 48.191 4.14 0.002 0.00 PASS/& 1%
BO6 48.054 4.13 48.054 4.12 0.000 0.24 PASS/& 1%
BO7 48.209 4.13 48.208 4.13 0.002 0.00 PASS/& 1%
B08 48.123 4.13 48.122 4.12 0.002 0.24 PASS/& 1%
B09 48.188 4.14 48.188 4.14 0.000 0.00 PASS/& 1%
B10 48.170 4.13 48.169 4.13 0.002 0.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: TR o . TCRERU TSR KIS

Test T4: Shock s

Test procedureflliAFEfF:
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock of peak
acceleration of 150gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three shocks
in the positive direction followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks. However, large cells and large batteries shall be subjected to
a half-sine shock of peak acceleration of 50gn and pulse duration of 11 milliseconds. Each cell or battery is
subjected to three shocks in the positive direction followed by three shocks in the negative direction of each of
three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
DA ] (1) FE 22 8] 58 A3 A B RS F R it ) 22 3R T o XA FLES BB DAV B 9 150gn 124 TE 5% (1) 03 B2 o s
ik RREE6 280, KA HIB AN R A f it 2 A0 48 52 S KB FE50gn MK RFEEIN (8] 11 R0 IEsZ Bty . AN F il
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ol P A E = AN EAR R B L 223 0 A (IR T M3 = iRihdy, R R ROT &3 =R,

.

ML 52187k

Battery

Minimum peak acceleration

Pulse duration

150 g, or result of formula

mass™

whichever is smaller

. . _ |f100850
Small batteries Acceleration(gn) = (maSS*) 6 ms
whichever is smaller
50 g, or result of formula
Large batteries Acceleration(g,) = (30000) 11 ms

Requirement Z3K:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately

prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Fedh CRIBD NMIGIRIR. TEHER o R LR TEE KR R A . A SR J5 T % F L AR TR 56 i T %
H1 R 1790 % , I SR AN IE FH T 58 4 i 5E HL I R s T ELES

Data%#E:
No. Pre-testill i fif After testll i 5 Ma;s |DOSS Voltagiloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) UK PN CINERIGFS CHIE#)
Ji 1 (g) L (V) J7i #(g) L (V) (%) (%)

BO1 48.221 4.13 48.221 4.12 0.000 0.24 PASS/&#%
B02 48.216 4.13 48.216 4.13 0.000 0.00 PASS/ &%
B0O3 48.069 4.12 48.068 4.12 0.002 0.00 PASS/&#%
B0O4 48.121 4.13 48.121 4.12 0.000 0.24 PASS/&#%
BO5 48.191 4.14 48.190 4.13 0.002 0.24 PASS/ &%
B06 48.054 4.12 48.054 4.12 0.000 0.00 PASS/ &%
BO7 48.208 4.13 48.207 4.13 0.002 0.00 PASS/&#%
B0O8 48.122 4.12 48.121 412 0.002 0.00 PASS/&#%
B09 48.188 4.14 48.188 4.13 0.000 0.24 PASS/ &%
B10 48.169 4.13 48.169 4.12 0.000 0.24 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TEHFR. B BRI TR KIS

Test T.5: External short circuit ZMEEMR
Test procedure JUIRFEFF:
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches 57 +

4°C and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 57 £ 4 °C. This short circuit condition is continued for at least one hour after the cell or battery

Version:V1.0
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external case temperature has returned to 57 + 4 °C.

WIS B I AES T C LA CIMBRRE N, 2525 B/ T-0. LERAR 1 A B 050, e I ) 45 2 30 e v 52 R FE VR R

F|57°CHA4CIRHEEZ /DU . ZR IS EIREAIT170°C, H HRE56/N A TMAR . ToiZEATEEE K.
Requirement ZE3K:

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no

disassembly, no rupture and no fire during the test and within six hours after the test. {15 HE A H b 412 15 AN

HHE170°C, 6 /NN TEE K, TR, Tofik, A ST HLBIE &I EOR.

Dataji##:

No. Peak temperature(C) No disassembly, No rupture and no fire
I 5 B e TR TCRERANTCEE K
BO1 58.7 PASS/ &1

B02 58.2 PASS/ &1

B0O3 58.5 PASS/& 1%

BO4 57.9 PASS/ &1

B0O5 58.3 PASS/ &1

B06 58.7 PASS/ &1

BO7 57.8 PASS/ &1

B08 58.4 PASS/ &1

B09 58.6 PASS/ &1

B10 58.2 PASS/ &1

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)i#& & (@ TEHEA/MTF
18 ZR AL )57 R GE R TARAE . 4835, B/ 430 s B2/ T18 2RI B Hitb)
Test procedure JARFEFF— Impactidy:
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.
W e H O B A S TR DT I b, R R EEA D T 7emBI316 B A EANE R XA 0 5, K —
99.1kg WA N61+2.5cm [ FETE MIAE o ARl Rt Ol S5 THPAT, 5RO B 1215.84+0.1 22K
BRI A TE F. R R G — Ik dE T
Test ProcedureflliRfF2F— Crush$f )k

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options
below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
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MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

W HL S BRA  HUE TBHE AP I A1 B e, H R T BEIEMINOR, AR5 — N Eefil I B R L LB ORI . HE 4
ZEEAT, BERHILLT =ML —:

(a) it I /) &5 F]13KN+ 0.78KN;

(b) FEth (1) H R B 22 /0 100 24K s

(C) VAR Tk JR 4R 7 [50% B LA |
TR A T B 2% P s S N B B P — TRt e, 0 /68 T3 70 R S AN FE P I 2R T e e, (04 T H it 2 A5 2 B 1) 7 1)
Wi . B RE%—IRkE .

Requirement ZEXX:

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test. HL:t B ZH i o0 ) 5 e 2 T I BE i A
HIE170°C, WIE R E6 NN Z A, IR T RTC 7 AT TG IR KA

Data®#E (Impact #d5)

No. Peak temperature(C) No disassembly, No fire
5 H it Toffik. K
co1 103.4 PASS/E %

C02 103.7 PASS/ &t

Co3 102.9 PASS/ &t

Cco4 103.3 PASS/& 1%

C05 103.5 PASS/ &%

Test T.7: Overcharge it E 7 .
Test procedure MR :
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
PA2 fisihilad ) HEFE I s R Hr 2 78 v RN R e v, ARt/ L R
(@WIR ) FHER AR EA I 18V, AR B/ 78 S N2/ T IR IR 50 78 o K 7o v L IR B 2 22V
(b)an i) ZHERF ) 7 H B IS A8V, AR 1 B/ 7 HE RIS 1212 A5 () 5K i Bl K 7 WL HEL S
205 CIMMEREE T, WEakrE24 /N,
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Requirement ZEK:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

I S I ARG A7 RN, NERARITCE KL KA

Data$#:

No. No disassembly, No fire
%5 Tfdtk. TEK
B11 PASS/ £ %
B12 PASS/ %%
B13 PASS/ &%
B14 PASS/&#%
B15 PASS/&#%
B16 PASS/&#%
B17 PASS/ %%
B18 PASS/ &%

Test T.8: Forced discharge (for cell)3& ]

Test procedureflliAF2fF

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by themanufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CHIMBHREE N, # i ERAE12V M E R AR Ed AT smm s, B R H RS A R HE) Uk H IR e
T8 4 E AR ORTBOE HA

Xof T4 5 PR TP PRI DU 5 AR 3 F B R D6 — N DR T 1 B, s — A PSS PR SR TS0 P B T 5 T 00 2 ok LA s )
BHLIA -

RequirementZE3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

IR AR P ARIR R 7 RN, N ARTEE KIS KA.
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Data#{#E:

No. No disassembly and no fire
Hi's ToffiR. TEE K
Co06 PASS/ &%
co7 PASS/& 4%
co8 PASS/ &%
Co09 PASS/ &%
C10 PASS/ &%
c11 PASS/ &%
C12 PASS/& 4%
C13 PASS/ &%
Cl4 PASS/ &%
C15 PASS/ &%
C16 PASS/ &%
c17 PASS/& %
Cc18 PASS/ &%
C19 PASS/ &1
C20 PASS/ &%
c21 PASS/ &%
c22 PASS/& 4%
c23 PASS/& %
c24 PASS/ &%
C25 PASS/ &%
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IV. THE PHOTO OF SAMPLE 54K Fr
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Figure 1
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Figure 2
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Figure 5
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Figure 6
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TSI

Important Notice
1. The test report is invalid without the official stamp of LCS.
AR B HLCSH TR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AAd B AAEN L RN R ER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RALCSH R, AFER L Ak &
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MBERiL, Sl BH. BH. e ST ST B e 42 B
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity
P fE B UG B I ANRBE, IATAN RS 75T
6. The test report is valid for the tested samples only.
AR AR AR AR P A i AT R
7. The Chinese contents in this report are only for reference.
AR P H R A BN S
8. Objections to the test report must be submitted to TCT within 15 days.

AR AU MTRERRE 2 HEEISRA AL 7] SEH

***End of report***
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